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1. Test Laboratory

1.1. Testing Location
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Chongqging Academy of Information and Communications
Name:
Technology
Designation Number: CN1239
Building C, Technology Innovation Center, No.8, Yuma Road,
Address: Chayuan New Area, Nan'an District, Chongqing, People’s
Republic of China
Postal Code: 401336
Telephone: 0086-23-88069965
Fax: 0086-23-88608777

1.2. Testing Environment

Normal Temperature: | 15-35°C
Relative Humidity: 30-60%
1.3. Project data
Testing Start Date: 2022-10-28
Testing End Date: 2022-12-28
1.4. Signature
2022-12-28
Zh i
ang q-mghao Date
(Prepared this test report)
A w 2022-12-28
Li Xu
Dat
(Reviewed this test report) ate
D 3 7 2022-12-28
Xiang Luoyong
Director of the laboratory Date

(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company Name: | Shanghai MobileTek Communication Ltd.
Free Trade Zone No. 33, No. 17 building 6H3 Xiya Road China
Address /Post:
(Shanghai)
City: Shanghai
Country: China
Telephone: 15821966417
Fax: --
Email: gh.zhang@mobiletek.cn
Contact Person: | Qinghua Zhang

2.2. Manufacturer Information

Company Name: | Shanghai MobileTek Communication Ltd.
Free Trade Zone No. 33, No. 17 building 6H3 Xiya Road China
Address /Post:
(Shanghai)
City: Shanghai
Country: China
Telephone: 15821966417
Fax: --
Email: gh.zhang@mobiletek.cn
Contact Person: | Qinghua Zhang

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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3. Equipment under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

CAICT
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EUT Description IoT Module
Model name L710

Brand name LYNQ

CAT-M Frequency Band 2/4/5/12/13/26
Type of modulation QPSK/16QAM
Nominal Voltage 3.8

Extreme High Voltage 4.2

Extreme Low Voltage 34

Note: Photographs of EUT are shown in ANNEX A of this test report.
Note: High and low voltage values in extreme condition test are given by manufacturer.

3.2. Internal Identification of EUT used during the test

H
EUT ID SN or IMEI W SW Version Date of receipt
Version
S1 IMEI:866884049909633 V4.0 L710v09.01b01G_FGP.01 2022-10-27
S4 IMEI:866884049909625 V4.0 L710v09.01b01G_FGP.01 2022-10-27

*EUT ID: is used to identify the test sample in the lab internally.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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3.3. Outline of Equipment under Test

Technology Band UL Freq.(MHz) DL Freq.(MHz) Note
Band2 1850—-1910 1930 — 1990 -
Band4 1710 - 1755 2110-2155 -
Covered by Band26
(Band5 is a subset of
Band26. Both Bands
share the same
Bands 824 _ 849 869 — 894 hardware and have the
CAT-M same radio
performance. Separate
measurement in Band5
is not required.)
Band12 699 — 716 729 — 746 -
Band13 777 —-787 746 — 756 -
Band26 814 — 849 859 — 894 -

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
FAX:0086-23-88608777
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3.4. Internal Identification of AE used during the test

*AE ID: is used to identify the test sample in the lab internally.

AE ID* Description Manufacturer Model
Shanghai Mobiletek
AE1l SUB L L710 EPI
Communication Ltd.
Shanghai Mobiletek
AE2 EVB o L506 EVB
Communication Ltd.
Shanghai Jesoncom
AE3 Antenna Communication 5J002B
Engineering Co., Ltd.
AE info are provided customer.
AntennaGain AntennaGain
Frequency Band .
(dBi) (dBd)
NB-IoT Band2/CAT-M Band?2 2 -0.15
NB-IoT Band4/CAT-M Band4 4 1.85
NB-IoT Band5/CAT-M Band5 3 0.85
NB-IoT Band12/CAT-M Band12 4 1.85
NB-IoT Band13/CAT-M Band13 4 1.85
NB-IoT Band26/CAT-M Band26 4 185
(814MHz-824MHz) '
NB-IoT Band26/CAT-M Band26 3 0.85
(824MHz-849MHz) '

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965
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4. Reference Documents
4.1. Documents supplied by applicant

PICS/PIXIT, referring to Annex B for detailed information, is supplied by the client or
manufacturer, which is the basis of testing.
4.2. Reference Documents for testing

The following documents listed in this section are referred for testing.

Reference Title Version

FREQUENCY ALLOCATIONS AND RADIO
FCC CFR Part 2 TREATY MATTERS; GENERAL RULES AND --
REGULATIONS, e-CFR
PART 22 PUBLIC MOBILE SERVICES --
PART 24 PERSONAL COMMUNICATIONS SERVICES,e-CFR, | --
,MISCELLANEOUS WIRELESS OMMUNICATIONS

PART 27 SERVICES, e-CFR, B
PART 90 PRIVATE LAND MOBILE RADIO SERVICES --
ANSI C63.26-2015 | -- 2015

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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5. Test Equipments Utilized

5.1. RF Test System
HW SW Manufact Cal.Due
No. Equipment Model SN . .
Version Version ure Date
1 spectrum FsQ2e | 20113702 - . R&S | 2023-06-29
analyzer 6
Universal Radio
2 Communication CMW500 152395 - - R&S 2023-06-29
Tester
Universal Radio
3 | Communication | CMW500 164483 - - R&S 2023-06-29
Tester
4 spectrum N9020A | MY30200 - - Agilent | 2023-06-29
analyzer 376
5 DC Power N67058 | MY>0000 - — Agilent | 2023-06-29
Supply 919
6 DC source EY3010ET | 478620 - - ELECALL | 2023-06-29
5.2. RSE Test System
HW SW Manufact Cal.Due
No. Equipment Model SN ) .
Version | Version ure Date
. 4.43
1 Test Receiver ESU26 100367 01 Sp3 R&S 2023-06-29
o | Ultra-wideband Log | 15y 9163 | 01392 - - Schwarzbeck | 2024-05-04
Periodic Antenna
3 | Double Ridged Guide HF907 100357 - - R&S 2023-02-10
Antenna
g | UnvemsalRadio 1 cyiwsog | 109616 | - - R&S | 2023-06-29
Communication Tester
5 | Double Ridged Guide HF907 100356 - - R&S 2023-07-07
Antenna
6 Generator SMU 200A | 104517 - - R&S 2023-06-29
7 | Ultra-wideband Log | ;1 5163 | 00995 - - R&S 2023-04-03
Periodic Antenna
8 Amplifierl 150A 1429 -- -- Beehive 2023-06-18
9 Amplifier2 SCU 18 10141 - - R&S -

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965
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5.3. Climate Chamber
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Cal.Due
No. Name Type SN Manufacture
yp Date
1 Climate chamber SH-241 92010759 ESPEC 2023-06-29
2 Fully-Anechoic FACT3-2 - ETS 2023-06-25
Chamber
5.4. Vibration table
No. Name Type SN Manufacture | Cal.Due Date
5.5. Test software
No. Name version SN Manufacture
1 EMC32 V 8.51.00 - R&S

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965
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6. Test Results
6.1. Summary of Test Results
A brief summary of the tests carried out is shown as following.

FCC Rules Name of Test Result
2.1046,22.913(a),24.232(¢),27.50,90.635(b) Conducted RF Power Output Pass
2.1046,22.913(a),24.232(c),27.50,90.635(b) ERP and EIRP Pass

2.1049,22.917(b), 24.238(b),90.209 Occupied Bandwidth -
2.1051,24.238,2.1053,22.917, 27.53,90.691 Conducted spurious emissions Pass
2.1051,24.238,2.1053,22.917,27.53,90.691 Radiated Spurious Emission Pass
2.1051,24.238,2.1053,22.917,
Band Edge Pass
27.53,90.691
Frequency Stability over
2.1055, 22.355,24.235, 27.54,90.213 o Pass
Temperature Variation
Frequency Stability over Voltage
2.1055, 22.355,24.235, 27.54,90.213 o Pass
Variation
24.232,27.50 Peak to Average Ratio Pass
Note 1: No applicable performance criteria.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965
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6.2. Conducted RF Power Output

Specifications: FCC Part 2.1046,22.913(a),24.232(c),27.50,90.635(b)

DUT Serial Number: | 866884049909625

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-60%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 22.913(a), the ERP of mobile transmitters and auxiliary test transmitters must

not exceed 7 Watts.

According to Part24.232(c), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to Part 27.50(c), portable stations (hand-held devices) in the 600 MHz uplink Band
and the 698-746 MHz Band, and fixed and mobile stations in the 600 MHz uplink Band are
limited to 3 watts ERP.

According to Part 27.50(d), fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz Band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz Bands are limited to 1 watt EIRP.

According to Part 90.635 (b),The maximum output power of the transmitter for mobile stations
is 100 watts (20 dBw).

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Measurement Uncertainty:

Item Uncertainty

Expanded Uncertainty 0.62 dB (k=2)

Test Setup:
During the test, the EUT was controlled via the Wireless Telecommunications Test Set to ensure max

power transmission and proper modulation and measured by spectrum analyzer.
EUT

Universal Radio
Communication Power Divider
Tester

spectrum analyzer

Test Method:

1) The EUT was coupled to the spectrum analyzer and the Wireless Telecommunications Test Set through
a power divider. The loss of the RF cables of the test system is calibrated to correct the readings.

2) For RMS power test, the spectrum analyzer was set to RMS Detector function and Maximum hold mode.
3) For Peak power test, the spectrum analyzer was set to Maxpeak Detector function and Maximum hold
mode.

4) The resolution Bandwidth of the spectrum analyzer was comparable to the emission Bandwidth.
Note: The full RB test result of 16QAM of CAT-M is configured as 5@0.

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 15 of 384



a—

&77L

e

6.2.1 CAT-M B2 Conducted RF Power Output Results
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Conducted Power

Mode Bandwidth Channel RB Index
QPSK 16QAM
1#0 0 24.26 23.42
18607
6#0 0 22.02 22.15
1#0 0 23.79 22.98
1.4MHz 18900
6#0 0 21.85 21.64
1#5 0 24.17 23.47
19193
6#0 0 21.88 22.36
1#0 0 24.21 23.48
18615
6#0 0 22.07 22.11
1#0 0 23.91 23.19
Band2 3MHz 18900
6#0 0 22.00 22.05
1#5 1 24.42 23.65
19185
6#0 1 23.65 22.23
1#0 0 24.23 24.22
18625
6#0 0 22.99 23.34
1#0 0 23.86 24.39
S5MHz 18900
6#0 0 22.59 23.17
1#5 3 24.26 24.48
19175
6#0 3 23.00 23.45

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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1#0 0 24.19 24.36
18650
6#0 0 24.01 24.12
1#0 0 23.97 23.35
10MHz 18900
6#0 0 22.11 22.07
1#5 7 24.44 23.69
19150
6#0 7 23.43 22.18
1#0 0 2431 23.59
18675
6#0 0 22.47 22.54
1#0 0 23.56 23.49
15MHz 18900
6#0 0 22.05 22.14
1#5 0 24.39 23.78
19125
6#0 0 23.79 22.28
1#0 0 2391 23.19
18700
6#0 0 22.00 22.05
1#0 0 24.49 23.67
20MHz 18900
6#0 0 23.43 22.13
1#5 0 24.48 23.69
19100
6#0 0 23.75 22.63

Chongqing Academy of Information and Communication Technology
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6.2.2 CAT-M B4 Conducted RF Power Output Results
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Conducted Power

Mode Bandwidth Channel RB Index
QPSK 16QAM
1#0 0 22.29 21.44
19957
6#0 0 20.07 20.18
1#0 0 21.74 2091
1.4MHz 20175
6#0 0 19.88 19.63
1#5 0 22.12 21.48
20393
6#0 0 19.87 20.37
1#0 0 22.41 21.38
19965
6#0 0 20.57 20.41
1#0 0 21.81 21.49
Band4 3MHz 20175
6#0 0 20.40 20.75
1#5 1 22.12 21.25
20385
6#0 1 21.15 20.43
1#0 0 22.24 22.21
19975
6#0 0 20.93 21.37
1#0 0 21.84 22.37
S5MHz 20175
6#0 0 20.58 21.13
1#5 3 22.24 22.42
20375
6#0 3 21.08 21.49

Chongqing Academy of Information and Communication Technology
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Tel: 0086-23-88069965
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Report No.: 122W00076-CAT-M RF-FCC_Rev2
1#0 0 22.31 22.46

20000
6#0 0 2141 21.32
1#0 0 21.77 21.85

10MHz 20175
6#0 0 2091 20.17
1#5 7 22.54 21.49

20350
6#0 7 21.13 20.88
1#0 0 22.39 21.53

20025
6#0 0 20.44 20.57
1#0 0 21.59 21.46

15MHz 20175
6#0 0 20.04 20.15
1#5 0 22.38 21.79

20325
6#0 0 21.77 20.25
1#0 0 21.31 21.69

20050
6#0 0 20.05 20.08
1#0 0 22.37 21.47

20MHz 20175
6#0 0 21.23 20.17
1#5 0 22.34 21.99

20300
6#0 0 21.85 20.93

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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6.2.3 CAT-M B12 Conducted RF Power OQutput Results

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Conducted Power

Mode Bandwidth Channel RB Index
QPSK 16QAM
1#0 0 22.27 21.49
23017
6#0 0 20.06 20.18
1#0 0 21.73 20.94
1.4MHz 23095
6#0 0 19.89 19.62
1#5 0 21.69 20.41
23173
6#0 0 19.94 19.90
1#0 0 22.31 21.48
23025
6#0 0 20.97 20.51
1#0 0 21.71 21.59
3MHz 23095
6#0 0 20.43 20.25
1#5 1 21.89 20.64
23165
6#0 1 19.83 19.88
Band12
1#0 0 22.26 22.24
23035
6#0 0 20.91 21.38
1#0 0 21.82 22.37
5MHz 23095
6#0 0 20.57 21.11
1#5 3 21.70 21.59
23155
6#0 3 20.80 20.84
1#0 0 22.49 22.55
23060
6#0 0 21.43 21.42
1#0 0 21.47 21.88
10MHz 23095
6#0 0 20.92 20.14
1#5 7 21.90 21.81
23130
6#0 7 20.60 21.72

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.2.4 CAT-M B13 Conducted RF Power Output Results

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Conducted Power

Mode Bandwidth Channel RB Index
QPSK 16QAM

1#0 0 22.46 22.64

23205
6#0 0 20.41 21.28
1#0 0 21.92 22.67

5MHz 23230
6#0 3 20.17 21.74
1#5 3 22.38 22.25

23255
6#0 3 21.49 21.28

Band13

1#0 0 22.41 22.35

23230
6#0 0 21.13 21.22
1#0 0 21.49 21.87

10MHz 23230
6#0 0 20.32 20.44
1#5 7 22.38 21.96

23230
6#0 7 21.33 20.92

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.2.5 CAT-M B26 Conducted RF Power OQutput Results

(824MHz-849MHz)

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Conducted Power

Mode Bandwidth Channel RB Index
QPSK 16QAM
1#0 0 22.27 21.49
26797
6#0 0 20.06 20.18
1#0 0 21.73 20.94
1.4MHz 26915
6#0 0 19.89 19.62
1#5 0 22.11 21.43
27033
6#0 0 19.84 20.35
1#0 0 22.31 21.48
26805
6#0 0 20.97 20.51
1#0 0 21.71 21.59
3MHz 26915
6#0 0 20.43 20.25
1#5 1 22.52 21.35
27025
6#0 1 21.25 20.47
Band26
1#0 0 22.26 22.24
26815
6#0 0 20.91 21.38
1#0 0 21.82 22.37
5MHz 26915
6#0 0 20.57 21.11
1#5 3 22.28 22.45
27015
6#0 3 21.09 21.79
1#0 0 22.49 22.55
26840
6#0 0 21.43 21.42
1#0 0 21.47 21.88
10MHz 26915
6#0 0 20.92 20.14
1#5 7 22.34 21.46
26990
6#0 7 21.53 20.98

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965
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(814MHz-824MHz)

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Conducted Power

Mode Bandwidth Channel RB Index
QPSK 16QAM
1#0 0 22.32 21.46
26697
6#0 0 20.45 20.63
1#0 0 21.12 20.45
1.4MHz 26740
6#0 0 19.67 19.55
1#5 0 22.37 21.61
26783
6#0 0 19.76 20.85
1#0 0 22.29 21.64
26705
6#0 0 20.37 20.24
1#0 0 21.68 21.43
3MHz 26740
6#0 0 20.12 20.23
1#5 1 22.38 21.72
26775
6#0 1 21.61 20.81
Band26
1#0 0 22.51 22.43
26715
6#0 0 20.88 21.92
1#0 0 21.75 22.26
S5MHz 26740
6#0 0 20.49 21.30
1#5 3 22.39 22.26
26765
6#0 3 21.39 21.63
1#0 0 22.19 22.25
26740
6#0 0 21.35 21.22
1#0 0 21.12 21.52
10MHz 26740
6#0 0 20.53 20.67
1#5 7 22.46 21.68
26740
6#0 7 21.73 20.34

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.3. ERP and EIRP

This is the test for the maximum radiated power from the EUT.

According to Part 22.913(a), the ERP of mobile transmitters and auxiliary test transmitters must
not exceed 7 Watts.

According to Part24.232(c), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to Part 27.50(c), portable stations (hand-held devices) in the 600 MHz uplink Band
and the 698-746 MHz Band, and fixed and mobile stations in the 600 MHz uplink Band are
limited to 3 watts ERP.

According to Part 27.50(d), fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz Band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz Bands are limited to 1 watt EIRP.

According to 22.913(a), The ERP of mobile transmitters and auxiliary test transmitters must not
exceed 7 Watts.”

Note: The full RB test result of 16QAM of CAT-M is configured as 5@0.

Conducted RF Power+Antenna Gain(dBi)=EIRP
Conducted RF Power+Antenna Gain(dBd)=ERP
Antenna Gain(dBd)= Antenna Gain(dBi)-2.15

AntennaGain AntennaGain
Frequency Band )
(dBi) (dBd)
NB-IoT Band2/CAT-M Band?2 2 N/A
NB-IoT Band4/CAT-M Band4 4 N/A
NB-IoT Band5/CAT-M Band5 N/A 0.85
NB-IoT Band12/CAT-M Band12 N/A 1.85
NB-IoT Band13/CAT-M Band13 N/A 1.85
NB-IoT Band26/CAT-M Band26
N/A 1.85
(814MHz-824MHz)
NB-IoT Band26/CAT-M Band26 3 0.85
(824MHz-849MHz) '

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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6.3.1 CAT-M Band 2 ERP and EIRP

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

EIRP(Limits 33.0 dBm)
Mode Bandwidth Channel RB Index Max EIRP: 26.49dBm
QPSK 16QAM
1#0 0 26.26 25.42
18607
6#0 0 24.02 24.15
1#0 0 25.79 24.98
1.4MHz 18900
6#0 0 23.85 23.64
1#5 0 26.17 25.47
19193
6#0 0 23.88 24.36
1#0 0 26.21 25.48
18615
6#0 0 24.07 24.11
1#0 0 25.91 25.19
Band2 3MHz 18900
6#0 0 24.00 24.05
1#5 1 26.42 25.65
19185
6#0 1 25.65 24.23
1#0 0 26.23 26.22
18625
6#0 0 24.99 25.34
1#0 0 25.86 26.39
S5MHz 18900
6#0 0 24.59 25.17
1#5 3 26.26 26.48
19175
6#0 3 25.00 25.45

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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1#0 0 26.19 26.36
18650
4#0 0 26.01 26.12
1#0 0 25.97 25.35
10MHz 18900
4#0 0 24.11 24.07
1#5 7 26.44 25.69
19150
4#2 7 25.43 24.18
1#0 0 26.31 25.59
18675
6#0 0 24.47 24.54
1#0 0 25.56 25.49
15MHz 18900
6#0 0 24.05 24.14
1#5 0 26.39 25.78
19125
6#0 0 25.79 24.28
1#0 0 2591 25.19
18700
6#0 0 24.00 24.05
1#0 0 26.49 25.67
20MHz 18900
6#0 0 25.43 24.13
1#5 0 26.48 25.69
19100
6#0 0 25.75 24.63

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.3.2 CAT-M Band 4 ERP and EIRP

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

EIRP(Limits 30.0 dBm)
Mode Bandwidth Channel RB Index MAX EIRP:26.54dBm
QPSK 16QAM
1#0 0 26.29 25.44
19957
6#0 0 24.07 24.18
1#0 0 25.74 24.91
1.4MHz 20175
6#0 0 23.88 23.63
1#5 0 26.12 25.48
20393
6#0 0 23.87 24.37
1#0 0 26.41 25.38
19965
6#0 0 24.57 24.41
1#0 0 25.81 25.49
Band4 3MHz 20175
6#0 0 24.40 24.75
1#5 1 26.12 25.25
20385
6#0 1 25.15 24.43
1#0 0 26.24 26.21
19975
6#0 0 24.93 25.37
1#0 0 25.84 26.37
S5MHz 20175
6#0 0 24.58 25.13
1#5 3 26.24 26.42
20375
6#0 3 25.08 25.49

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965
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1#0 0 26.31 26.46
20000
4#0 0 2541 25.32
1#0 0 25.77 25.85
10MHz 20175
4#0 0 2491 24.17
1#5 7 26.54 25.49
20350
4#2 7 25.13 24.88
1#0 0 26.39 25.53
20025
6#0 0 24.44 24.57
1#0 0 25.59 25.46
15MHz 20175
6#0 0 24.04 24.15
1#5 0 26.38 25.79
20325
6#0 0 25.77 24.25
1#0 0 25.31 25.69
20050
6#0 0 24.05 24.08
1#0 0 26.37 25.47
20MHz 20175
6#0 0 25.23 24.17
1#5 0 26.34 25.99
20300
6#0 0 25.85 24.93

Chongqing Academy of Information and Communication Technology
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6.3.3 CAT-M Band 12 ERP and EIRP

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Bandwid ERP (Limits 34.8dBm ) MAX ERP: 24.40 dBm
Mode Channel RB Index
th QPSK 16QAM
1#0 0 24.12 23.34
23017
6#0 0 21.91 22.03
1#0 0 23.58 22.79
1.4MHz 23095
6#0 0 21.74 21.47
1#5 0 23.54 22.26
23173
6#0 0 21.79 21.75
1#0 0 24.16 23.33
23025
6#0 0 22.82 22.36
1#0 0 23.56 23.44
3MHz 23095
6#0 0 22.28 22.10
1#5 1 23.74 22.49
23165
6#0 1 21.68 21.73
Band12
1#0 0 24.11 24.09
23035
6#0 0 22.76 23.23
1#0 0 23.67 24.22
5MHz 23095
6#0 0 22.42 22.96
1#5 3 23.55 23.44
23155
6#0 3 22.65 22.69
1#0 0 24.34 24.40
23060
4#0 0 23.28 23.27
1#0 0 23.32 23.73
10MHz 23095
4#0 0 22.77 21.99
1#5 7 23.75 23.66
23130
4#2 7 22.45 23.57

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.3.4 CAT-M Band 13 ERP and EIRP

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

ERP (Limits 34.8dBm )

Mode Bandwidth Channel RB Index MAX ERP: 24.52dBm
QPSK 16QAM

1#0 0 24.31 24.49

23205
6#0 0 22.26 23.13
1#0 0 23.77 24.52

S5MHz 23230
6#0 3 22.02 23.59
1#5 3 24.23 24.10

23255
6#0 3 23.34 23.13

Band13

1#0 0 24.26 24.20

23230
6#0 0 22.98 23.07
1#0 0 23.34 23.72

10MHz 23230
6#0 0 22.17 22.29
1#5 7 24.23 23.81

23230
4#2 7 23.18 22.77

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.3.5 CAT-M Band 26 ERP and EIRP

(824MHz-849MHz)

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

ERP (Limits 38.5dBm )

Mode Bandwidth Channel RB Index MAX ERP: 23.40dBm
QPSK 16QAM
1#0 0 23.12 2234
26797
6#0 0 20.91 21.03
1#0 0 22.58 21.79
1.4MHz 26915
6#0 0 20.74 20.47
1#5 0 22.96 22.28
27033
6#0 0 20.69 21.20
1#0 0 23.16 22.33
26805
6#0 0 21.82 21.36
1#0 0 22.56 22.44
3MHz 26915
6#0 0 21.28 21.10
1#5 1 23.37 22.20
27025
6#0 1 22.10 21.32
Band26
1#0 0 23.11 23.09
26815
6#0 0 21.76 22.23
1#0 0 22.67 23.22
5MHz 26915
6#0 0 21.42 21.96
1#5 3 23.13 23.30
27015
6#0 3 21.94 22.64
1#0 0 23.34 23.40
26840
4#0 0 22.28 22.27
1#0 0 22.32 22.73
10MHz 26915
4#0 0 21.77 20.99
1#5 7 23.19 22.31
26990
4#2 7 22.38 21.83

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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(814MHz-824MHz)

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

ERP (Limits

51.5dBm )

Mode Bandwidth Channel RB Index MAX ERP: 24.36dBm
QPSK 16QAM

1#0 0 24.17 23.31

26697
6#0 0 22.30 22.48
1#0 0 22.97 22.30

1.4MHz 26740
6#0 0 21.52 21.40
1#5 0 24.22 23.46

26783
6#0 0 21.61 22.70
1#0 0 24.14 23.49

26705
6#0 0 22.22 22.09
1#0 0 23.53 23.28

3MHz 26740
6#0 0 21.97 22.08

Band26

1#5 1 24.23 23.57

26775
6#0 1 23.46 22.66
1#0 0 24.36 24.28

26715
6#0 0 22.73 23.77
1#0 0 23.60 24.11

S5MHz 26740
6#0 0 22.34 23.15
1#5 3 24.24 24.11

26765
6#0 3 23.24 23.48
1#0 0 24.04 24.10

10MHz 26740
4#0 0 23.20 23.07

Chongqing Academy of Information and Communication Technology
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Report No.: 122W00076-CAT-M RF-FCC_Rev2

Specifications:

FCC Part 2.1049,22.917(b), 24.238(b),90.209

DUT Serial Number:

865456056939661

Test conditions:

Ambient Temperature:15°C-35°C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Test Results:

Test Setup

During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT
Universal Radio
Communication Power Divider
Tester
spectrum analyzer
Measurement Uncertainty:
Item Uncertainty

Expanded Uncertainty 500 kHz (k=2)

Test Method

The 99% occupied Bandwidth was calculated from the spectrum analyzer. Markers in the spectrum

analyzer were then placed between the calculated frequencies to show the calculated 99% power Band. The

26dB Bandwidth was also measured and recorded.

Note: --

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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6.4.1 CAT-M B2 Mode Occupied Bandwidth Results

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Occupied | Occupied
Channel/Ferquency Bandwidth | Bandwidth
Bandwidth | Modulation RB Index

(MHz) 99% 26dB
(MHz) (MHz)
QPSK 18900/1880 6@0 1.083 1.277

1.4MHz 0
16QAM 18900/1880 5@0 0913 1.226
QPSK 18900/1880 6@0 1.093 1.308

3MHz 0
16QAM 18900/1880 S5@0 0.932 1.189
QPSK 18900/1880 6@0 1.132 1.655

SMHz 0
16QAM 18900/1880 S5@0 1.005 1.724
QPSK 18900/1880 6@0 1.127 1.356

10MHz 0
16QAM 18900/1880 5@0 1.203 2.209
QPSK 18900/1880 6@0 1.198 2.033

15MHz 0
16QAM 18900/1880 5@0 1.030 1.739
QPSK 18900/1880 6@0 1.190 2.081

20MHz 0
16QAM 18900/1880 S5@0 1.223 2.305

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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6.4.2 CAT-M B4 Mode Occupied Bandwidth Results

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Occupied | Occupied
. . Channel/Ferquency Bandwidth | Bandwidth
Bandwidth | Modulation RB Index
(MHz) 99% 26dB
(MHz) (MHz)
QPSK 20175/1732.5 6@0 1.088 1.264
1.4MHz 0
16QAM 20175/1732.5 5@0 0913 1.141
QPSK 20175/1732.5 6@0 1.095 1.296
3MHz 0
16QAM 20175/1732.5 S5@0 0.933 1.153
QPSK 20175/1732.5 6@0 1.131 1.384
SMHz 0
16QAM 20175/1732.5 S5@0 0.994 1.669
QPSK 20175/1732.5 6@0 1.124 1.336
10MHz 0
16QAM 20175/1732.5 5@0 1.134 2.200
QPSK 20175/1732.5 6@0 1.159 2.020
15MHz 0
16QAM 20175/1732.5 5@0 1.116 2.069
QPSK 20175/1732.5 6@0 1.164 2.001
20MHz 0
16QAM 20175/1732.5 S5@0 1.094 2.191

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.4.3 CAT-M B12 Mode Occupied Bandwidth Results

CAICT
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Occupied | Occupied
. . Channel/Ferquency Bandwidth | Bandwidth
Bandwidth | Modulation RB Index
(MHz) 99% 26dB
(MHz) (MHz)
QPSK 23095/707.5 6@0 1.085 1.268
1.4MHz 0
16QAM 23095/707.5 5@0 0.924 1.126
QPSK 23095/707.5 6@0 1.083 1.256
3MHz 0
16QAM 23095/707.5 5@0 0.915 1.096
QPSK 23095/707.5 6@0 1.090 1.284
5MHz 0
16QAM 23095/707.5 5@0 0.923 1.143
QPSK 23095/707.5 6@0 1.092 1.279
10MHz 0
16QAM 23095/707.5 5@0 0.933 1.167
6.4.4 CAT-M B13 Mode Occupied Bandwidth Results
Occupied | Occupied
. . Channel/Ferquency Bandwidth | Bandwidth
Bandwidth | Modulation RB Index
(MHz) 99% 26dB
(MHz) (MHz)
QPSK 23230/782 6@0 1.124 1.331
SMHz 0
16QAM 23230/782 5@0 0.954 1.294
QPSK 23230/782 6@0 1.114 1.321
10MHz 0
16QAM 23230/782 5@0 0.976 1.236

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
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6.4.5 CAT-M B26 Mode Occupied Bandwidth Results

(814 MHz ~824MHz)

Occupied | Occupied
. . Channel/Ferquency Bandwidth | Bandwidth
Bandwidth | Modulation RB Index
(MHz) 99% 26dB
(MHz) (MHz)
QPSK 26740/819 6@0 1.086 1.256
1.4MHz 0
16QAM 26740/819 5@0 0.911 1.080
QPSK 26740/819 6@0 1.094 1.271
3MHz 0
16QAM 26740/819 5@0 0.928 1.136
QPSK 26740/819 6@0 1.125 1.337
SMHz 0
16QAM 26740/819 5@0 0.965 1.196
QPSK 26740/819 6@0 1.116 1.322
10MHz 0
16QAM 26740/819 5@0 0.971 1.244

Chongqing Academy of Information and Communication Technology
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6.5. Conducted spurious emissions

Specifications: FCC Part 2.1051,24.238,2.1053,22.917, 27.53,90.691

DUT Serial Number: | 865456056939661

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-60%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 22.917 (a), i.e., Out of Band emissions. The power of any emission outside of the

authorized operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.

According to Part 24.238 (a), i.e., Out of Band emissions. The power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB, so the limit level is: P(dBm)- (43 + 10 log(P)) dB=-13dBm.

According to Part 27.53(c):

On any frequency outside the 776788 MHz band, the power of any emission shall be attenuated outside
the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

According to Part 27.53(f):

For operations in the 746—758 MHz, 775-788 MHz, and 805-806 MHz bands, emissions in the band
1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP) for
wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the
purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative of
the type that will be used with the equipment in normal operation.

According to Part 27.53(h):

Except as otherwise specified below, for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 Bands, the power of any emission outside a licensee's frequency block shall be attenuated below
the transmitter power (P) in watts by at least 43 + 10 log10(P) dB.

According to Part 27.53(g):

For operations in the 600 MHz Band and the 698-746 MHz Band, the power of any emission outside a
licensee's frequency Band(s) of operation shall be attenuated below the transmitter power (P) within the
licensed Band(s) of operation, measured in watts, by at least 43 + 10 log (P) dB. Compliance with this
provision is based on the use of measurement instrumentation employing a resolution Bandwidth of 100
kilohertz or greater. However, in the 100 kilohertz Bands immediately outside and adjacent to a licensee's
frequency block, a resolution Bandwidth of at least 30 kHz may be employed.

According to Part 90.691:

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license
and to spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as
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(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz,
the power of any emission shall be attenuated below the transmitter power (P) in watts by at least 116
Logl0(f/6.1) decibels or 50 + 10 Logl0(P) decibels or 80 decibels, whichever is the lesser attenuation,
where f is the frequency removed from the center of the outer channel in the block in kilohertz and where
is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 10Logl10(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the
center of the outer channel in the block in kilohertz and where f is greater than 37.5 kHz.

(b) When an emission outside of the authorized bandwidth causes harmful interference, the Commission
may, at its discretion, require greater attenuation than specified in this section.

Measurement Uncertainty:

Item Uncertainty
9kHz < f<4GHz 0.71 dB (k=2)
Expanded Uncertainty 4GHz<f < 12.75GHz 0.74 dB (k=2)
12.75GHz<f < 26GHz 2.70 dB (k=2)

Test Setup:
During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT

Universal Radio
Communication Power Divider
Tester

spectrum analyzer

Test Method:
The RF output of the transmitter was connected to a spectrum analyzer through a calibrated coaxial cable.
Sufficient scans were taken to show the out-of-Band emissions, if any, up to 10th harmonic. The EUT was

scanned for spurious emissions from 30MHz to 20GHz with sufficient Bandwidth and video resolution.
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The spectrum analyzer was set to Maximum hold mode to ensure that the worst-case emissions were

captured.

Note: worst case test mode is QPSK mode.
6.5.1 CAT-M B2 Conducted Spurious Emission Results

e
Avg meﬁm ‘:?'”?3{,.::-',“;'."—‘-“—-“ M:.HE;E_ Feak Search
] o Trig: Fras Run AvglHedd:=100M00 TYRE]M WM
IFGain:Low gAmen: 40 B DET|
Mkr1 825.40 MHz NextPeak
Ref Offset 4.6 dB = -~ -
10 0=y Rel 32.50 dBm -34.945 dBm
Log ¥
Next Pk Rig
Next Pk Le
Marker Deita
| 9 Mkr—CF
Mir—RefLwvi
More
e A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
e Aratus

Band2-High Channel-1.4MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Wmhdm-ms.n e ‘a
[ B |50 i ALIGH A OTSBAIPHNsBR 20 [
B Avg Type: Log-Fwr TRE[T 3458
arker 2 3.817000000000 Glli? T Trig: Frea Run AvglHold: 8300 e o
IFGainLow —  BANEN: 40 08 il Select Trace
AL T b4
Ref Offset 4.5 48 f-l|'~.[,"_.‘ 3 .:-qT: I"':|H?_ 1
10 0=y Rel 32.50 dBm -30.822 dBm
Log Y
M
“) ! | 1 1 1 | | | ClearWrite
Trace Average
Max Hold||
9 | | [ | | [ Min Holl
VIBwBInnkb
Trace On
More
= 103
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)
e wTatus

Band2-High Channel-1.4MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chonggqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 67 of 384



A
777
=

®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Spectrum Analyzer 1
Swept SA ¥ + # hdarker L | ;
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 i o
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run ¥|| Marker 1 i
NFE- Adaptive |Sig Track: OF Nl |
- = Marker Freguency Settings
1 Spectum v] Ret Lyl Oftset 4.50 48 Mkr1 19.695 GHz|| 19 gos000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.81 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Next Pk Left Marker
= Fumnction
Minimum Peak Marker—
@ P-Pk Search
i i L litadels ginds Counter
Marker Delta
Mkr—CF
Mkr—Ref Lvi
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:l - ? 8:52,:06 PM 'I: % LR

Band2-High Channel-1.4MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Lt

10 dBidiy
Log

ETatus

[I=RE] @
AL -Fl\'ﬂ Tyml_hl:‘-’;_ﬁ:,; LE o] n“““‘"“'“’%‘“fi Feak Search
PN A8l Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low gAmen: 40 B
Mkr1 951.50 MHz NextPeak
Ref Offset 4.5 48 £ L :
Refl 32.50 dBm -36.452 dBm
¥
Mext Pk Rig
Next Pk Le
Marker Delta
E Mkr—CF
I et
Mir—RefLwvi
More
A 1012
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-High Channel-3MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

FAX:0086-23-88608777

Page 68 of 384

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Inl.g’i@

Lt

SENS I TR A5 PU NGy 08, 2022
: Avg Type: Log-Pwr tRacz[ 3.5 e| TracelDetector
P Tast Ty Trig: Free Run AwglHeld:= 100100 TEE
IFGainLow sAmen: 40 98 e, Select Trace
Mkr2 3.664 GHz 1
Ref Offset 4.5 dB b,
Ref 32.50 dBm -32.060 dEBm
¥
Q Clear write
Trace Average
Max Hold}
& Min Holl
g i, frp
UIBwBInnkb
Trace On
More
A 10f3
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

ETatus

Band2-High Channel-3MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Spectrum Analyzer 1 n e
Swept SA ¥ + # Marker A |l
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast ‘Avg Type. Log-Power 34 5 6 ||Salect Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run #|| Marker 1 v
MNFE- Adaptivo \Sig Track: Off i W
- Marker Freguency Settings
1Specium "| Ref Ll Offset 4.50 dB Mir1 17.473 GHz|| 17.473000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.47 dBm Peak
Log T Peak Search Search
300 Pk Search
; Next Peak Config
NextPk Right | | Properties
ol Next Pk Left Marker
i = Fumnction
| Minimum Peak Marker—
ﬂ P-Pk Search
— . e ginds Counter
3 Marker Delta
Mkr—CF
f Mkr—-Ref Ll
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:n - ? §:52:29 PM ':: % Y

Band2-High Channel-3MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 69 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

[I=RE] E
SENSLIENT o wmwap; [ .5*?;_55 PUNa 5%.“326 Peak Search
PN A8l Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low gAmen: 40 B
Mkri 889.42 MHz NextPeak
Ref Offset 4.5 48 - 3
10 dsidiv Ref 32.50 dBm -36.336 dBm
g ¥
Mext Pk Rig
Next Pk Le
Marker Delta
Q. Mkr—CF
Mir—RefLwvi
More
A 1012
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
- wtatus

Band2-High Channel-5MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

[I=RE] @
SENSLIENT o Tyml-;_‘;;_ﬁ:.; {-?.55;_33 PU e 5%“325 Trace/Dstector
Ro e T Trig: Fraw Run AvglHeld: 84400 TYRE(M
IFGain:Low #Amen: 40 dB Select Trace._
Mkr2 3.727 GHz 1
Ref Offset 4.5 4B .
10 o=y Ref 32.50 dBm -33.404 dBm
Log ¥
Q Clear Write
Trace Average
Max Hold}
,l. Min Hal
; NP
UIBwBInnkb
Trace On
More
4 1013
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)
- -

Band2-High Channel-5SMHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 70 of 384



=T CAICT
- 777
Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectln;nnmﬁyzen o 4 Q Marker v |5
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 340 s
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Ad Sig Track: Off . |
- i o e Marker Frequency Settings
1 Specirum !l Ref Lyl Offset 4.50 dB Mkri1 19.463 GHz 19.463000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -28.19 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Marker
BN DAL Fumnction
Minimum Peak Marker—
o . l J ﬂ P-Pk Search pEp—
ERRTATTTOY g i Marker Delta
Mkr—CF
Mkr—-Ref Ll
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:n - ? 5245 PM ':: % Y

Band2-High Channel-5MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Cryigh Sprctnum by - Svept 54

10 dBidiy
Log

Inl.ﬁi@

Lt

SENSLENT ALIGH ATO | 680003 PH New 09, 2022
Avg Type: Log-Pwr T CEE PR Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
AL a8 E Next Peak
BaF CiTRa A B Mkri 366.589 MHz
Ref 32.50 dBm -36.323 dBm
¥
Next Pk Rig
Next Pk Le
Marker Deita
| ‘ | Mkr—CF
Mir—ReTLvl
More
4 1012
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

ETatus

Band2-High Channel-10MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 71 of 384



A
Wy
=

®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

e E
SENSLINT - wmm*; 750119 PHNex ":'“325 F o oafiiciatio
PR FaT T Trig: Frae Run AvgHold: 92400 TYEE MU
IFGain:Low #Amen: 40 dB Select Trace._
Mkr2 3.646 GHz 1
Ref Offset 4.5 4B - %
10 =iy Ref 32.50 dBm -33.080 dEBm
Log ¥
{,) Clear write
Trace Average
Max Hold||
¢' Min Hall
UIBwBInnkb
Trace On
More
4 1013
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-High Channel-10MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

o

hdarker v

Spectrum Analyzer 1 ¥ +

Swept SA

'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Avg Type. LogPower | 34 56

[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 . d

[D Align. Auto Freg Ref: Int (5) IF Gain. Low Trig: Free Run

- MFE- Adaptive \Sig Track: Of v
1 Spactrum !| Ref Ll Offset 4.50 dB Mkr1 19.232 GHz
Scale/Div 10 dB Ref Level 30.00 dEm -28.04 dBm
Log T

Start 10.000 GHz
#Res BW 1.0 MHz

#Video BW 3.0 MHz

€0 m?

MNov 09, 2022
8:52:56 PM

20.000 GHz

#Sweep ~1.00 5 (10001 pts)
L
Sl SRR

5 0 ||Select Marker

]

|| Marker 1
- Marker Freguency Settings
19.232000000 GHz
Paak
Peak Search Search
Pk Search
MNext Paak Config
Mext Pk Right Properties
Mext Pk Left Marhar
= Function
Minimum Peak Marker—s
Pk-Pk 5 h
o Counter
Marker Delta
Mkr—CF
Mkr—Ref Lvi
Continuous Peak
Search
on
Off

Band2-High Channel-10MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 72 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

[I=RE] @
SENSLINT o wp‘wap; -:i:ﬂ-!;:l:l PU e l%.!ﬂf?s Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
Mkr1 902.03 MHz NextPeak
Ref Offset 4.6 dB g
Ref 32.50 dBm -35.984 dBm
¥
Mext Pk Rig
Next Pk Le
Marker Delta
‘ Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-High Channel-15MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Lt

ETatus

[I=RE] E
SENSLINT o Tyml_io;_p;:.; [ .53;1]3 PU e 5%.“326 Trace/Dstector
rir Tan o Tri: Fres Run AvglHeld:> 100100
IFGain:Low #Amen: 40 dB Select Trace._
Mkr2 3.709 GHz 1
Ref Offset 4.5 4B s
10 =iy Ref 32.50 dBm -32.280 dBm
Log ¥
Q Clear write
Trace Average
Max Hold}
[ ] Min Hol
gl TS 1.
UIBwBInnkb
Trace On
More
A 10f3
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-High Channel-15MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 73 of 384



=T CAICT
- 777
Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectln;nnmﬁyzen o 4 Q Marker v |5
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 o
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Ad Sig Track: Off . |
- i o e Marker Frequency Settings
1Specium 'l Ref Ll Offset 4.50 dB Mir1 19.570 GHz|| 19 570000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.87 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Marker
BN DAL Fumnction
Minimum Peak Marker—
0 : | e ’ ? FK S oeach Counter
i Marker Delta
Mkr—CF
Mkr—-Ref Ll
& - Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
- q r’ - ? 8:53.:02 PM 'I: % LR
Band2-High Channel-15MHz Bandwidth-1RB-QPSK-10GHz to 20GHz
[I=RE] E
SENSLINT o Tym-;-.‘.-'_'u _F;;._'; H:H;_I: P New 55.20326 Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
Mkr1 840.92 MHz NextPeak
Ref Offset 4.5 4B g J
10 o=y Ref 32.50 dBm -36.884 dBm
Log Y
Next Pk RIig
Next Pk Le
Marker Delta
| Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lt

ETatus

Band2-High Channel-20MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 74 of 384



&77L CAICT
—

Report No.: 122W00076-CAT-M RF-FCC_Rev2

[I=RE] E
SENSLIENT ALIGH AJTO S22+ 45 PN 11,2022
Avg Type: Log-Pwr [T nEEwrars Frequency
HC: Faat Ly 10g: Fras Run AvgHeld:= 100100 TYRE{M W v
IFGain:Low 2Amen: 40 0B pETIF
Akr? 7 Auto Tune
Ref Offset 4.4 48 Mir2 7.1 1,_1 GHz
10 0=y Ref 34.40 dBm -32.405 dBm
Log v
1 CenterFreq
<|> T T T T T T T T 5600000000 GHZ
| Start Freq
| 1.000000000 GHz
| [ | | | [ [ | [ Stop Freq
10.000000000 GHz
i | 1 1 | | | | CF Step
500.000000 MHz
.‘ ’ Auta Man
7 A i a
Freq Offset
oMz
Scale Type
A
Start 1.000 GHz Stop 10.000 GHz [-°9 Lin
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)
- wtatus

Band2-High Channel-20MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Spectrum Analyzer 1 »
Swept SA ¥ + # Marker A |l
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | © 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 4110 .
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run ¥|| Marker 1 i
NFE- Adaptive |Sig Track: OF Nl |
- Marker Freguency Settings
1Specium 'l Ref Ll Offset 4.50 dB Mir1 19.542 GHZ|| 19 542000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.99 dBm Peak
Log T Peak Search Search
0.0 | | ! Pk Search
P Next Peak Config
o NextPk Right | | Properties
Next Pk Left Marker
i = Function
Minimum Peak Marker—
P-Pk Search
il 1N ._:;-_: b g i rietlihs b Py dieghin, o L ,'._' oo e " " Marker Delta
Mkr—CF
400 | ! | Mkr—-Ref Ll
= & Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz Stop 20.000 GHz| | Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
- q r’ - ? 8:5317 PM 'I: % LR

Band2-High Channel-20MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 75 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

= E
SENSLENT - wm-;-:.-‘.'. _P:' 930032 PHNe :;:.20326 BeakSamnch
PN A8l Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low gAmen: 40 B
AL AE aa NextPeak
Ref Offset 4.5 4B Mkr1 9‘:4.:?0 MHz
10 0=y Rel 32.50 dBm -36.133 dBm
g ¥
Next Pk Rig
Next Pk Le
Marker Deita
| ’ Mkr—CF
~ A
Mir—ReTLvl
More
= 102
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
s ETATUS

Band2-Middle Channel-1.4MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

= @
| SENSLENT - T\'F‘W‘P:"; R nuum:_.zufzs BeakSamnch
PN TaRr Ty 1rigs Free Run AyglHeld:= 100100
IFGain:Low #Amen: 40 48 -
At 4 NexiPeak
Ruet Py I‘.'Il-.ra 3.763 GHz
10 dgidiv Ref 34.40 dBm -31.8635 dBm
Log Y
43 Next Pk Rig
Next Pk Le
Marker Deita
e Mkr—CF
|
| g
Mir—ReTLvl
More
4 1012
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)
s ETATUS

Band2-Middle Channel-1.4MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 76 of 384



=TT CAICT
- 777
Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectln;nnmﬁyzen o 4 Q Marker v |5
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 o
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Adaptive |Sig Track: Off . |
- i 3 Marker Freguency Settings
1Specium 'l Ref Ll Offset 4.50 dB Mir1 19.998 GHz|| 19 998000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.35 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Marker
BN DAL Fumnction
Minimum Peak Marker—
a| = i sl Counter
Marker Delta
Mkr—CF
Mkr—Ref Lvi
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
- q r’ - ? 8:53:28 PM 'I: % LR
Band2-Middle Channel-1.4MHz Bandwidth-1RB-QPSK-10GHz to 20GHz
[I=RE] E
SENSLINT o Tym-:-.‘.-'_'u _F;;_'; H:Ill:_!l PU e 5%.20326 Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
4 87 NexiPeak
Ref Offsat 45 4B Mhkri §'D,,£M MHz
10 g2y Refl 32.50 dBm -36.232 dBm
Log ¥
Mext Pk Rigl
Next Pk Le
Marker Delta
‘ | Mkr—CF
my £
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lt

ETatus

Band2-Middle Channel-3MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Page 77 of 384

Tel: 0086-23-88069965



=TT CAICT
- 777
Report No.: 122W00076-CAT-M RF-FCC_Rev2
[I=RE] E
. SENSLINT o Tyml_i‘;;_ﬁ:; {-?iSE;EB PU e 5%.“326 Peak Search
PN TaRr Ty 1rigs Free Run AvgHeld:=100M00  TYRE MU
IFGain:Low gAmen: 40 B
. 3 NexiPeak
Ref 458 |‘."||-.T?; 3 1[1‘.3 GHz
10 0=y Ref 32.50 dBm -31.273 dBm
Log ¥
‘:r_\’ Next Pk RIig
Next Pk Le
Marker Delta
[ ] Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)
Band2-Middle Channel-3MHz Bandwidth-1RB-QPSK-1GHz to 10GHz
Spectln;nnmﬁyzen o 4 Q Marker v |5
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 340 s
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Ad Sig Track: Off Y N
- i o e Marker Fregquency Settings
1Specium 'l Ref Ll Offset 4.50 dB Mir1 17.442 GHz|| 17.442000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.83 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Marker
BN DAL Fumnction
Minimum Peak Marker—
] t ’ FK S oeach Counter
i " b Marker Delta
Mkr—CF
Mkr—-Ref Ll
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
- q r’ - ? 8:53.47 PM 'I: % LR

Band2-Middle Channel-3MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 78 of 384




®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

[I=RE] @
SENSLIENT o wmmép; (LI ;_l2 PU e 5%.“326 Peak Search
PN A8l Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low SAmen: 40 dB
Mkri 818.61 MHz NextPeak
Ref Offset 4.6 dB Lol
Ref 32.50 dBm -36.584 dBm
\
Next Pk RIig
Next Pk Le
Marker Delta
&3 Mkr—CF
Micr—Ref Lyl
More
A 1012
Start 0.0300 GHz Stop 1.0000 GHz
#Res BIW 1.0 MHz VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Middle Channel-5SMHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Lt

ETatus

[I=RE] E
SENSLIENT o WF“I-.:‘;;_F;; {-?iSSi_J:I PU e 55.20326 TracelDetector
Twcrra 5 Trig: FreaRun AvglHeld: 43400 T
IFGain:Low #Amen: 40 dB 2 Select Trace._
Akr? ]
Ref Offsat 45 4B |‘.'||-.T: 3 ?}":’ GHz 1
10 0=y Rel 32.50 dBm -32.063 dBm
Log Y
i
W Clear write
Trace Average
Max Hold||
[} Min Hol
UIBwBInnkb
Trace On
More
A 103
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-Middle Channel-5MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 79 of 384



=TT CAICT
- 777
Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectln;nnmﬁyzen o 4 Q Marker v |5
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | © 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 8140 s
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Ad Sig Track: Off . |
- i o e Marker Frequency Settings
1 Specirum !l Ref Lyl Offset 4.50 dB Mkri1 18.882 GHz 18882000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.50 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Marker
BN DAL Fumnction
Minimum Peak Marker—
] L FK S oeach Counter
y Marker Delta
Mkr—CF
Mkr—Ref Lvi
4 & Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
|~ A ? T 21 ’
Band2-Middle Channel-5MHz Bandwidth-1RB-QPSK-10GHz to 20GHz
[I=RE] E
SENSLINT o Tym-;-.‘.-'_'u _F;;_'; ol iPJ PU e 5%.“326 Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
Mkr1 865.17 MHz Next Penk
Ref Offset 4.5 4B -
10 g2y Refl 32.50 dBm -36.748 dBm
Log ¥
Mext Pk Rigl
Next Pk Le
Marker Delta
= Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lt

ETatus

Band2-Middle Channel-10MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 80 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

= E
SENSLINT JLIGN MJTO [ 07:55:51 PHNew 09, 2022
: Avg Type: Log-Pwr TRacell 3 55| Trace/Detector
PO TRsT Cy) Trig: F.l\nRun AyglHeld:= 100100 F
IFGain:Low #Amen: 40 dB Select Trace._
Mkr2 3.070 GHz 1
Ref Offset 4.6 dB et
10 0=y Rel 32.50 dBm -32.126 dBm
Log ¥
C’ Clearwrite
Trace Average
Max Hold||
) Min Hol
UIBwBInnkb
Trace On
More
4 1013
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-Middle Channel-10MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

o

hdarker v

Spectrum Analyzer 1 ¥ +
Swept SA
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Avg Type. LogPower | 34 56
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 340 o i
[D Align. Auto Freg Ref: Int (5) IF Gain. Low Trig: Free Run
- MFE- Adaptive \Sig Track: Of v
1 Spactrum !| Ref Ll Offset 4.50 dB Mkr1 17.694 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -28.76 dBm
Log T
- r
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts)
ull Moy 08, 2022 LY.
. q r:n - ? B:54:11 PM 'I: % Y

5 0 ||Select Marker

]

|| Marker 1
- Marker Freguency Settings
17694000000 GHz
Paak
Peak Search Search
Pk Search
MNext Paak Config
Mext Pk Right Properties
Mext Pk Left Marhar
= Function
Minimum Peak Marker—s
Pk-Pk 5 h
o Counter
Marker Delta
Mkr—CF
Mkr—Ref Lvi
Continuous Peak
Search
on
Off

Band2-Middle Channel-10MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 81 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

[I=RE] E
SENSLIENT o wmwép; -:i:i-b:_s) PU e 5%.“326 Peak Search
PNCY: FRRT Ly Trig: Fras Run AwgHeld:=> 100100 M
IFGain:Low gAmen: 40 B |
e Mkr1 884.57 MHz NextPeak
Refl 32.50 dBm -38.516 dBm
¥
Mext Pk Rig
Next Pk Le
Marker Delta
i Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Middle Channel-15MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Lt

ETatus

= @
SENSLENT - T\'ﬂtwﬁF‘:l 7:56:09 PN ":'“325 Fracefistasion
pm, TARl Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low #Amen: 40 dB Select Trace._
Akr? ]
Ref Offsat 45 4B I‘.'II-.T: 3 6:1: GHz 1
10 0=y Rel 32.50 dBm -31.867 dBm
Log Y
C’ Clearwrite|
Trace Average
Max Hold||
(/] Min Hol
'_. bl T .
UIBwBInnkb
Trace On
More
A 103
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-Middle Channel-15MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 82 of 384



=TT CAICT
- 777
Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectln;nnmﬁyzen o 4 Q Marker v |5
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | © 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 8140 s
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Ad Sig Track: Off . |
- i o e Marker Frequency Settings
1 Specirum !l Ref Lyl Offset 4.50 dB Mkr1 17.826 GHz 17.826000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -26.33 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Marker
BN DAL Fumnction
Minimum Peak Marker—
: .". 1 P-Pk Search pEp—
H Marker Delta
Mkr—CF
Mkr—Ref Lvi
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
- q r’ - ? 8:54:17 PM 'I: % LR
Band2-Middle Channel-15MHz Bandwidth-1RB-QPSK-10GHz to 20GHz
[I=RE] E
SENSLINT o Tym-;-.‘.-'_'u _F;;_'; -H;H;:H PU e 5%.“326 Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
Mkr1 889.42 MHz NextPeak
Ref Offset 4.5 4B SICES
10 g2y Refl 32.50 dBm -36.296 dBm
Log ¥
Mext Pk Rigl
Next Pk Le
Marker Delta
Q. Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lt

ETatus

Band2-Middle Channel-20MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Page 83 of 384

Tel: 0086-23-88069965



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Ref Offset 4.6 dB
Ref 32.50 dBm

SENSEENT

Trig: Fras Run
2Amen: 40 0B

PNO: Fat Ly
IFGain:Low

ALIGH A TS24 PNy 08, 2022
Avyg Type: Log-Par T 55
Avg|Held: BE100 T

Mkr2 3.763 GHz
-31.535 dBm

Inl.g’i@

TracelDetector

Select Trace._
1

it

Start 1.000 GHz
#Res BW 1.0 MHz

Lt

VBW 3.0 MHz

Stop 10.000 GHz
Sweep 15.00 ms (1001 pts)

ETatus

Clearwrite,

Trace Average

Max Hold||

Min Holi

UIBwBInnkb
Trace On

More
10f3

Band2-Middle Channel-20MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

o

hdarker v

Spectrum Analyzer 1 ¥ +
Swept SA
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Avg Type. LogPower | 34 56
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 . d
[D Align. Auto Freg Ref: Int (5) IF Gain. Low Trig: Free Run
- MFE- Adaptive \Sig Track: Of v
1 Specirum !| Ref Lyl Offset 4.50 dB Mkr1 19.695 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.81 dBm
Log T
| e L it
r
Start 10.000 GHz #\ideo BW 3.0 MHz 20,000 GHz
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts)
ull MNov 08, 2022 LY.
| q r:l - ? 8:52:06 PM 'I: % LR

5 0 ||Select Marker

]

|| Marker 1
- Marker Freguency Settings
19695000000 GHz
Paak
Peak Search Search
Pk Search
MNext Paak Config
Mext Pk Right Froperties
Mext Pk Left Marhar
= Function
Minimum Peak Marker—
Pk-Pk 5 h
o Counter
Marker Delta
Mkr—CF
Mkr—Ref Lvi
Continuous Peak
Search
on
Off

Band2-Middle Channel-20MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Page 84 of 384

Tel: 0086-23-88069965



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

[P=giE=] E
- T\'MLW-P; 748,52 PHNe :::.zufzs BoskBeurch
PN A8l Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low gAmen: 40 B
Ak 5 & Next Peak
Ref Offset 4.5 B Mkr1 firgu 30 MHz
Ref 30.50 dBm -35.114 dBm
Next Pk RIg
Next Pk Le
Marker Deita
é' Mkr—CF
| i
Mir—ReTLvl
More
10f2
Start 0.0300 GHz $top 1.0000 GHz
#Res BW 1.0 MHz VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Low Channel-1.4MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

s €8 Mo Peak Found

ETatus

=l E
- T\'P!LW-F':"; §7:53.20 PH e :;:.zufzs Eat
rir Tan o Tri: Fres Run AvglHold:> 100100
IFGain:Low gAmen: 40 B
Akr? 5 4% Next Peak
BaF CiPsa A B |‘.1|-.T.:‘ uia? GHz
o asidiv Ref 30.50 dBm -34.222 dBm
og -
9]
1l Next Pk Rig
Next Pk Le
Marker Deita
[ Mkr—CF
Mir—ReTLvl
More
10f2
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-Low Channel-1.4MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 85 of 384



®

A
= 77T
=

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectlrn;nAN\aIyzer1 o 4 Q Marker v |-
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 ae
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run ¥|| Marker 1 i
NFE- Adaptive |Sig Track: Off INNNN
- i 3 Marker Freguency Settings
1Specium 'l Ref Ll Offset 4.50 dB Mir1 17.473 GHz|| 17.473000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.47 dBm Peak
Log T Peak Search Search
S0 Pk Search
5 Next Peak Config
NextPk Right | | Properties
.00 } Marker
i i Function
ﬂ | Minimum Peak Marker—
0 __| i s FK S oeach Counter
: ; : Marker Delta
Mkr—CF
f Mkr—Ref Lvi
& Continuous Peak
Start 10,000 GHz #\ideo BW 3.0 MHz 20,000 GHz| | Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:n - ? §:52:29 PM 'I: % Y

Band2-Low Channel-1.4MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Lt

ETatus

= @
SENSL ! MIGH MJTO [e7:50:08 PH Now 09, 2022
Avg Type: Log-Pwr TRacz[ ;. 5| [PeakSearch
PN TaRr Ty 1rig: Free Run AvgHeld:= 100100 TYPE{M sy
IFGain:Low #AmEn: 40 0B peT|
Akrd 870 o Next Peak
Ref Offset 4.5 4B Mkr1 Prl] 49 MHz
Ref 30.50 dBm -36.874 dBm
Y
Next Pk Rig
Next Pk Le
Marker Deita
0' | Mkr—CF
Mir—ReTLvl
More
= 102
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Low Channel-3MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 86 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

s €8 Mo Peak Found

ETatus

[I=RE] E
. SENSLIENT o Tw-ul _P;; [ 52;_5? PU e 5%.“326 Peak Search
PN TaRr Ty 1rigs Free Run AwglHeld: TEA0D
IFGain:Low gAmen: 40 B
Mkr2 3.258 GHz HextPeak
Ref Offset 4.5 4B -
10 g=idiy Ref 30.50 dBm -32.193 dBm
og - Y
0]
| Next Pk Rig
Next Pk Le
Marker Delta
Mkr—CF
Mikr—RefLvi
More
A 10f2
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-Low Channel-3MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Spectrum Analyzer 1
Swept SA ¥ + # hdarker L | ;
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 340 s
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Adaptive |Sig Track: OF Nl N
- Marker Freguency Settings
1Specium 'l Ref Ll Offset 4.50 dB Mir1 19.463 GHz|| 19 463000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -28.19 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Next Pk Left Marker
= Fumnction
Minimum Peak Marker—
ﬂ P-Pk Search
] t | foaplin: s Counter
byl s ol i Marker Delta
Mkr—CF
Mkr—Ref Lvi
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:n - ? 5245 PM 'I: % Y

Band2-Low Channel-3MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 87 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

10 dBidiy
Log

Lt

ETatus

[I=RE] E
SENSLIENT o Tw‘. _P;; #7.}:\;_2: P New 5%.“326 Peak Search
PN TaRr Ty 1rig: Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
A Mkri 953.44 MHz NextPeak
Ref 30.50 dBm -36.749 dEBm
¥
Mext Pk Rig
Next Pk Le
Marker Delta
| '@ Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Low Channel-5MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Lt

ETatus

= E
| SENSLINT - wm-;-s.-‘.'. _P; 75230 PH N :;:.zufzs BeakSamnch
PN TaRr Ty 1rigs Free Run AyglHeld:= 100100
IFGain:Low gAmen: 40 B
AL NexiPeak
Rt A5 B I‘.'II-.TE 3 ?Pp GHz
10 g=idiy Ref 30.50 dBm -30.846 dEBm
LOﬂ - ¥
{? Next Pk Rig
Next Pk Le
Marker Deita
‘ Mkr—CF
Mir—ReTLvl
More
4 1012
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)

Band2-Low Channel-5SMHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 88 of 384



®

A
= 77T
=

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Spectrum Analyzer 1
Swept SA ¥ + # hdarker L | ;
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140 o
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run " ¥|| Marker 1 i
NFE- Adaptive |Sig Track: OF Nl |
- Marker Freguency Settings
1 Specirum !l Ref Lyl Offset 4.50 dB Mkr1 19.232 GHz 19232000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -28.04 dBm Peak
Log T Peak Search Search
Pk Search
Mext Paak Config
Mext Pk Right Froperties
Next Pk Left Marker
= Fumnction
| Minimum Peak Marker—
P-Pk Search
i | I ‘ b o Counter
u Marker Delta
Mkr—CF
Mkr—Ref Lvi
& Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:l - ? 8:52:56 PM 'I: % LR

Band2-Low Channel-5SMHz Bandwidth-1RB-QPSK-10GHz to 20GHz

10 dBidiy
Log

Lt

ETatus

[I=RE] E
SENSLIENT o Twu. _P;; c-?.?:\;:JB PU e 5%.“326 Peak Search
- Trig: Fras Run AvglHold=100M00
gAmen: 40 B
Mkri 756.53 MHz NextPeak
Ref Offset 4.5 48 =8 |
Ref 30.50 dBm -36.756 dBm
¥
Mext Pk Rig
Next Pk Le
Marker Delta
| * | Mkr—CF
Mir—RefLwvi
More
A 10f2
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Low Channel-10MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965

Page 89 of 384



&77L CAICT
—

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Inl.g’i@

SENSLiH ©7.52:10 PH N 09, 2022
: Avg Type: P TRacz[ 3.5 e| TracelDetector
PN TaRr Ty 1rigs Free Run AvglHedd: 36400 T::ih’l-: .......
IFGainLow sAmen: 40 98 il Select Trace
Mkr2 3.700 GHz 1
Ref Offset 4.6 dB -
10 o=y Rel 30,50 dBm -31.043 dBm
g - ¥
{? Clearwrite|
Trace Average
Max Hold||
* Min Holi
UIBwBInnkb
Trace On
More
4 1013
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 15.00 ms (1001 pts)
s STatus

Band2-Low Channel-10MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Spectrum Analyzer 1 n e
Swept SA ¥ + # Marker A |l
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast ‘Avg Type. Log-Power 34 5 6 ||Salect Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold:= 10140
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run #|| Marker 1 v
MFE- Adaptive \Sig Track: Of v N
- Marker Freguency Settings
1Specium "| Ref Ll Offset 4.50 dB Mir1 19.570 GHz|| 19 570000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.87 dBm Peak
Log T Peak Search Search
300 Pk Search
. Next Peak Config
NextPk Right | | Properties
ol Next Pk Left Marker
i = Fumnction
Minimum Peak Marker—
] P-Pk Search
: | R Lol o Counter
1 I " A A
. . | Marker Delta
Mkr—CF
I Mkr—Ref Lvi
& . Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
. q r:n - ? 5302 PM 'I: % Y

Band2-Low Channel-10MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 90 of 384



®

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2

Lt

ETatus

[P=giE=] E
SENSLANT - wp‘i.:.-'_'. P;; 47.50:55 PN ":'“325 BeakSamnch
PN A8l Lyt Trig: Fras Run AvglHold=100M00
IFGain:Low gAmen: 40 B
AL 30 & NextPeak
Ref Offset 4.5 4B Mkr1 Q.,Q:B MHz
Ref 30.50 dBm -38.623 dBm
Y
Next Pk RIg
Next Pk Le
Marker Deita
| * Mkr—CF
Mir—ReTLvl
More
= 102
Start 0.0300 GHz $top 1.0000 GHz
#Res BW 1.0 MHz VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Low Channel-15MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Ref Offset 4.6 dB
Ref 30.50 dBm

10 dBidiy
Log

sENSLNT BN AT

i Avg Type: Log-Pwr T 3
Trig: Fras Run AvglHald: 38400 TYPEIM Y

¥ samen: 40 98

Mkr2 3.700 GHz
-30.543 dBm

475201 PH Nev 08,2022
58

Inl.g’i@

TracelDetector

Select Trace._
1

Start 1.000 GHz
#Res BW 1.0 MHz

Lt

Stop 10.000 GHz
Sweep 15.00 ms (1001 pts)

ETatus

VBW 3.0 MHz

Clearwrite,

Trace Average

Max Hold||

Min Holi

UIBwBInnkb
Trace On

More
10f3

Band2-Low Channel-15MHz Bandwidth-1RB-QPSK-1GHz to 10GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 91 of 384



®

A
= 77T
=

CAICT

Report No.: 122W00076-CAT-M RF-FCC_Rev2
Spectlrn;nAN\aIyzer1 o 4 Q Marker v |-
'KEYSIGHT !nput RF Input 2 50 0 #Allen; 40 dB PND. Fast Awg Type. LogPower | © 34 5 6 [[Select Marker
[ L Comections: On Preamp: Off |Gate Off Avg|Hold: 4110 i
G laiign Auto Freq Rel. Int (S) IF Gain. Low Trig. Free Run ¥|| Marker 1 i
NFE- Adaptive |Sig Track: Off INNNN
- i 3 Marker Freguency Settings
1 Specirum !l Ref Lyl Offset 4.50 dB Mkri1 19.542 GHz 19.542000000 GHz
Scale/Div 10 dB Ref Level 30.00 dBm -27.99 dBm Peak
Log T Peak Search Search
S0 Pk Search
P Next Peak Config
NextPk Right | | Froperties
.00 } Marker
i i Function
Minimum Peak Marker—
iz 0 P-Pk Search po—
gl bttty : Marker Delta
Mkr—CF
800 Mkr—-Ref Ll
= & Continuous Peak
Start 10.000 GHz #Video BW 3.0 MHz 20.000 GHz|| Search
#Res BW 1.0 MHz #Sweep ~1.00 5 (10001 pts) é on
off
ull MNov 08, 2022 LY.
- q r’ - ? 8:5317 PM 'I: % LR

Band2-Low Channel-15MHz Bandwidth-1RB-QPSK-10GHz to 20GHz

Lt

ETatus

= E
SENSL.I AIGH MJTO [e7:51:15 PH Now 09, 2022
Avg Type: Log-Pwr TRacz[ ;. 5| [PeakSearch
PN TaRr Ty 1rig: Free Run AvgHeld:= 100100 TYPE{M sy
IFGainLow #AmEn: 40 0B peT|
Mkri 827.34 MHz Hext Penk
Ref Offset 4.6 dB a !
Ref 30.50 dBm -36.870 dBm
Y
Next Pk Rig
Next Pk Le
Marker Deita
| é Mkr—CF
- ipe 4 L all A,
Mir—ReTLvl
More
4 102
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Band2-Low Channel-20MHz Bandwidth-1RB-QPSK-30MHz to 1GHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 92 of 384



	1.Test Laboratory
	1.1.Testing Location
	1.2.Testing Environment
	1.3.Project data
	1.4.Signature
	2.Client Information
	2.1.Applicant Information
	2.2.Manufacturer Information
	3.Equipment under Test (EUT) and Ancillary Equipment
	3.1.About EUT
	3.2.Internal Identification of EUT used during the tes
	3.3.Outline of Equipment under Test
	3.4.Internal Identification of AE used during the tes
	4.Reference Documents
	4.1.Documents supplied by applicant
	4.2.Reference Documents for testing
	5.Test Equipments Utilized
	5.1.RF Test System
	5.2.RSE Test System
	5.3.Climate Chamber
	5.4.Vibration table
	5.5.Test software
	6.Test Results
	6.1.Summary of Test Results
	6.2.Conducted RF Power Output
	6.2.1 CAT-M B2 Conducted RF Power Output Results
	6.2.2 CAT-M B4 Conducted RF Power Output Results
	6.2.3 CAT-M B12 Conducted RF Power Output Results
	6.2.4 CAT-M B13 Conducted RF Power Output Results
	6.2.5 CAT-M B26 Conducted RF Power Output Results

	6.3.ERP and EIRP
	6.3.1 CAT-M Band 2 ERP and EIRP
	6.3.2 CAT-M Band 4 ERP and EIRP
	6.3.3 CAT-M Band 12 ERP and EIRP
	6.3.4 CAT-M Band 13 ERP and EIRP
	6.3.5 CAT-M Band 26 ERP and EIRP

	6.4.Occupied Bandwidth
	6.4.1 CAT-M B2 Mode Occupied Bandwidth Results
	6.4.2 CAT-M B4 Mode Occupied Bandwidth Results
	6.4.3 CAT-M B12 Mode Occupied Bandwidth Results
	6.4.4 CAT-M B13 Mode Occupied Bandwidth Results
	6.4.5 CAT-M B26 Mode Occupied Bandwidth Results
	Graphical results for CAT-M:




